I ’ FCC RF Test Report

SPORTON LAB.

Report No. : FR240834H

11AX80MIMO_Ant1_6465_484Tone_RU65

Spectrum ‘EE‘
Ref Level 0.00 dém Offset 2566 dB Mode Auto FFT
Count 100/100
@ 1Rm View
Limit ¢heck PAES
-10 dBfie
-20 dBm
-30 dBm = S e .\\
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-70 dBm
-80 dBm
-390 dBm:
CF 6.465 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.39 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz | -120.000 MHz 1,000 MHz | 6.34007 GHz | -56.20 dBm | -53.90 dB -13.90 dB
-120.000 MHz_ B 1,000 MHz | 6.34529 GHz | -55.99 dBm | -53.61¢B -13.60 dB
-80.000 MHz ) [ 1.000MHz | 6.42080 GHz | -39.28dBm | -36.90 dB | -16.24dB_
-41.000 MHz -40.000 MHz 1.000 MHz | 6.42450 GHz | -28.06 dBm -25.67 dB -5.67 dB
40.000 MHz 41.000 MHz 1.000 MHz 6.50550 GHz | -40.19 dBm | -37.80 dB -17.80 dB
41.000 MHz 80.000 MHz 1.000 MHz 6.50629 GHz | -37.79 dBm -35.40 dB -15.34 dB
80.000 MHz 120.000 MHz 1.000 MHz 6.58181 GHz | -56.82 dBm -54.43 db -15.39 dB
120.000 MHz 200.000 MHz 1.000 MHz 6.61428 GHz -56.09 dBm -53.70 dB 13.70 dB
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11AX80MIMO_Ant2_6465_484Tone_RU65

Spectrum ‘EE‘
Ref Level 0.00 dém Offset 2578 dB Mode Auto FFT
Count 100/100
@ 1Rm View
Limit ¢heck PARS.
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-70 dBm
-80 dBm
-390 dBm:
CF 6.465 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.61dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200,000 MHz __-120,000 MHz | 1,000 MHz | 6.34471 GHz | -57.07 dem | -53.47 dBb “13.47 dB
-120.000 MHz_ 1.000 MHz 6.34529 GHz | -57.29dBm | 53.60cdB __ -13.77dB
-80.000 MHz ) 1.000MHz | 6.42371 GHz | -41.93dBm | -38.32dB | -18.26dB_
-41.000 MHz -40.000 MHz 1.000 MHz | 6.42450 GHz | -29.94 dBm -26.33 dB -6.33 dB
40.000 MHz 41.000 MHz 1.000 MHz 6.50550 GHz | -40.02 dBm | -36.42 dB -16.42 dB
41.000 MHz 80.000 MHz 1.000 MHz 6.50629 GHz | -3%.00 dBm -35.39 dB -15.33 dB
80.000 MHz 120.000 MHz 1.000 MHz 6.58471 GHz | -57.51 dBm -53.91 dB -14.00 dB
120.000 MHz 200.000 MHz 1.000 MHz 6.61312 GHz -56.57 dBm -52.96 db -12.96 dB
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I ’ FCC RF Test Report

SPORTON LAB.

Report No. : FR240834H

11AX80MIMO_Ant1_6625_484Tone_RU65

Spectrum ‘EE‘
Ref Level 0.00 dém  Offset 2558 dB Mode Auto FFT
Count 100/100
@ 1Rm View
Limit ¢heck PARS
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-70 dBm
-80 dBm
-390 dBm:
CF 6.625 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.60 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200.000 MHz | -120.000 MHz 1,000 MHz | 6.46587 GHz | -56.56 dBm | -53.95 dB -13.95 dB
-120.000 MHz_ B 1,000 MHz | 6.50529 GHz | -56.63 dBm | -54.03 B -14.12 dB
-80.000 MHz ) [ 1.000MHz | 6.57090 GHz | -41.98dBm | -39.37 dB | -16.68 dB_
-41.000 MHz -40.000 MHz 1.000 MHz | 6.58450 GHz | -29.19 dBm -26.58 dB -6.58 dB
40.000 MHz 41.000 MHz 1.000 MHz 6.66550 GHz | -41.85 dBm | -39.24 dB -19.24 dB
41.000 MHz 80.000 MHz 1.000 MHz 6.66629 GHz | -37.72 dBm -35.11 dB -15.05 dB
80.000 MHz 120.000 MHz 1.000 MHz 6.74297 GHz | -57.24 dBm -54.64 db -15.24 dB
120.000 MHz 200.000 MHz 1.000 MHz 6.74703 GHz -56.37 dBm -53.76 dB 13.76 dB
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11AX80MIMO_Ant2_6625_484Tone_RU65

Spectrum ‘EE‘
Ref Level 0.00 dém  Offset 2574 dB Mode Auto FFT
Count 100/100
@ 1Rm View
Limit Gheck 71—
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-20 dBm
-30 dBm
il ey
40 dBm /« —
-50 dBm
et Ve eates haatl M%Wm
-70 dBm
-80 dBm
-390 dBm:
CF 6.625 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.10 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200,000 MHz __-120,000 MHz | 1,000 MHz | 6.49312 GHz | -56.07 dem | 51.97 dB ~11.97 dB
-120.000 MHz_ 1.000 MHz 6.50529 GHz | -56.10dBm _ 51.99cdB _ -12.08 dB
-80.000 MHz ) 1.000MHz | 6.58371 GHz | -39.75dBm | -35.65dB | -15.50dB_
-41.000 MHz -40.000 MHz 1.000 MHz | 6.58450 GHz | -30.03 dBm -25.93 dB -5.93 dB
40.000 MHz 41.000 MHz 1.000 MHz 6.66550 GHz | -41.30 dBm | -37.20 dB -17.20 dB
41.000 MHz 80.000 MHz 1.000 MHz 6.66629 GHz | -39.61 dBm -35.50 dB -15.45 dB
80.000 MHz 120.000 MHz 1.000 MHz 6.74355 GHz | -57.61 dBm -53.51 dB -13.95 dB
120.000 MHz 200.000 MHz 1.000 MHz 6.75283 GHz -56.56 dBm -52.46 db -12.46 dB
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I ’ FCC RF Test Report

SPORTON LAB.

Report No. : FR240834H

11AX80MIMO_Ant1_6705_484Tone_RU65

Spectrum ‘EE‘
Ref Level 0.00 dém  Offset 2541 dB Mode Auto FFT
Count 100/100
@ 1Rm View
Limit ¢heck PARE
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-70 dBm
-80 dBm
-390 dBm:
CF 6.705 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.08 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-200.000 MHz | -120.000 MHz 1,000 MHz | 6.58413 GHz | -56.66 dBm | -53.58 dB -13.58 dB
-120.000 MHz_ B 1,000 MHz | 6.58529 GHz | -56.12 dBm | -53.03¢B -13.12 dB
-80.000 MHz ) [ 1.000MHz | 6.65672 GHz | -40.59dBm | -37.51dB -16.02 dB_
-41.000 MHz -40.000 MHz 1.000 MHz | 6.66450 GHz | -29.47 dBm -26.39 dB -6.39 dB
40.000 MHz 41.000 MHz 1.000 MHz 6.74550 GHz | -39.75 dBm | -36.66 dB -16.66 dB
41.000 MHz 80.000 MHz 1.000 MHz 6.74629 GHz | -39.29 dBm -36.20 dB -16.14 dB
80.000 MHz 120.000 MHz 1.000 MHz 6.82471 GHz | -57.57 dBm -54.49 db -14.58 dB
120.000 MHz 200.000 MHz 1.000 MHz 6.83920 GHz -56.71 dBm -53.62 db 13.62 dB
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Spectrum ‘EE‘
Ref Level 0.00 dém Offset 2559 dB Mode Auto FFT
Count 100/100
@ 1Rm View
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-70 dBm
-80 dBm
-390 dBm:
CF 6.705 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.70 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200,000 MHz __-120,000 MHz | 1,000 MHz | 6.57428 GHz | -56.47 dem | 5177 db 1177 dB
-120.000 MHz_ 1.000 MHz 6.58529 GHz | -56.71dBm ___ 52.00dB __ -12.09dB
-80.000 MHz ) 1.000MHz | 6.65789 GHz | “41.44dBm | -36.74dB | -15.4BdB
-41.000 MHz -40.000 MHz 1.000 MHz | 6.66450 GHz | -30.13 dBm -25.42 dB -5.42 dB
40.000 MHz 41.000 MHz 1.000 MHz 6.74550 GHz | -41.39 dBm | -36.69 dB -16.69 dB
41.000 MHz 80.000 MHz 1.000 MHz 6.74629 GHz | -41.31 dBm -36.60 dB -16.54 dB
80.000 MHz 120.000 MHz 1.000 MHz 6.82471 GHz | -57.18 dBm -52.48 db -12.57 dB
120.000 MHz 200.000 MHz 1.000 MHz 6.88616 GHz -56.90 dBm -52.20 dB -12.20 dB
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I ’ FCC RF Test Report

SPORTON LAB.

Report No. : FR240834H

11AX80MIMO_Ant1_6785_484Tone_RU66

Spectrum ‘EE‘
Ref Level 0.00 dém Offset 2593 dB Mode Auto FFT
Count 100/100
@ 1Rm View
Limit Gheck PARS —
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-70 dBm
-80 dBm
-390 dBm:
CF 6.785 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.18 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-200.000 MHz | -120.000 MHz 1,000 MHz | 6.64036 GHz | -56.45 dBm | -51.27 dB -11.27 dB
-120.000 MHz_ B 1,000 MHz | 6.66529 GHz | -56.19 dBm | -51.01dB -11.10dB
-80.000 MHz ) [ 1.000MHz | 6.74371 GHz | -40.26 dBm | -35.08 dB -15.03dB_
-41.000 MHz -40.000 MHz 1.000 MHz | 6.74450 GHz | -41.50 dBm -36.32 dB -16.32 dB
40.000 MHz 41.000 MHz 1.000 MHz 6.82550 GHz | -32.75 dBm | -27.57 dB -7.57 dB
41.000 MHz 80.000 MHz 1.000 MHz 6.82629 GHz | -42.05 dBm -36.87 dB -16.81 dB
80.000 MHz 120.000 MHz 1.000 MHz 6.90471 GHz | -57.01 dBm -51.83 dB -11.92 dB
120.000 MHz 200.000 MHz 1.000 MHz 6.90877 GHz -55.82 dBm -50.64 db 10.64 db
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Spectrum ‘EE‘
Ref Level 0.00 dém Offset 26,04 dB Mode Auto FFT
Count 100/100
@ 1Rm View
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-70 dBm
-80 dBm
-390 dBm:
CF 6.785 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.62 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-200,000 MHz __-120,000 MHz | 1,000 MHz | 6.63862 GHz | -56.35 dBm | 5173 dB 117308
-120.000 MHz_ 1.000 MHz 6.66529 GHz | -56.49dBm | 51.87dB __ -11.96dB
-80.000 MHz ) 1.000MHz | 6.74371 GHz | -40.27 dBm | -35.65dB | -15.50dB_
-41.000 MHz -40.000 MHz 1.000 MHz | 6.74450 GHz | -41.06 dBm -36.44 dB -16.44 dB
40.000 MHz 41.000 MHz 1.000 MHz 6.82550 GHz | -31.94 dBm | -27.32 dB -7.32 dB
41.000 MHz 80.000 MHz 1.000 MHz 6.82746 GHz | -39.29 dBm -34.67 dB -14.37 dB
80.000 MHz 120.000 MHz 1.000 MHz 6.90471 GHz | -56.81 dBm -52.19 dB -12.28 dB
120.000 MHz 200.000 MHz 1.000 MHz 6.90529 GHz -55.87 dBm -51.25 db -11.25 dB
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I ’ FCC RF Test Report

SPORTON LAB.

Report No. : FR240834H

11AX80MIMO_Ant1_6945_484Tone_RU65

Sp um ‘EE‘
Ref Level 0.00 dém Offset 2598 dB Mode Auto FFT
Count 100/100
@ 1Rm View
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CF 6.945 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.42 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-200,000 MHz | -121,320 MHz 1,000 MHz | 6.79891 GHz | -56.91 dBm | -49.49 db 5,49 db
-121,320 MHz -80.880 MHz 1,000 MHz | 6.82573 GHz | -56.14 dBm | -48.72 dB_ -9.33 dB
-80.880 MHz 41,440 MHz 1,000 MHz | 6.90037 GHz | -44.06 dBm | -36.64 dB -15.99 dB_
41,440 MHz 40,440 MHz 1,000 MHz | 6.90406 GHz | -43.10 dBm -35.68 dB -15.68 dB
40.440 MHz 41.440 MHz 1.000 MHz 6.98594 GHz | -43.99 dBm | -36.57 dB -16.58 dB
41.440 MHz 80.880 MHz 1.000 MHz 6.98673 GHz | -46.99 dBm -39.57 dB -19.51 dB
80.880 MHz 121.320 MHz 1.000 MHz 7.06603 GHz | -59.69 dBm 52.27 db -12.35 dB
121.320 MHz 200.000 MHz 1.000 MHz 7.13364 GHz -59.52 dBm -52.10 dB 12.10 dB
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Sp m ‘EE‘
RefLevel 0.00 dBm Offset 26,13 dB Mode Auto FFT
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-90 dBm:
GF 6.945 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.08 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-200.000 MHz | -157,320 MHz |___ 1,000 MHz | 6.78037 GHz | -56.04 dBm | -50.86 dB ~10.86 dB
-157,320 MHz | -104,880 MHz 1.000 MHz | 6.78855 GHz | -57.59d8m | 5151dB | -11.71dB
-104.880 MHz -53.440 MHz 1.000 MHz | 6.89127 GHz | -45.55dBm | -39.47 dB -19.43 dB_
-53.440 MHz -52.440 MHz 1.000 MHz | 6.89206 GHz | -45.40 dBm -39.32 dB -19.32 dB
52.440 MHz 53.440 MHz 1.000 MHz £.99794 GHz | -54.71dBm | -48.63dB -28.64 dB
53.440 MHz | 104.880 MHz 1.000 MHz 7.04959 GHz | -55.29 dBm -53.21dB -25.26 dB
104.8B0 MHz | 157.320 MHz 1.000 MHz 7.10203 GHz | -60.48 dBm 54.41dB -14.47 dB
157.320 MHz | 200.000 MHz 1.000 MHz 7.14003 GHz -59.51 dBm -53.43 dB -13.43 dB
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I ’ FCC RF Test Report

SPORTON LAB.

Report No. : FR240834H

11AX80MIMO_Ant1_7025_484Tone_RU66

Sp um ‘EE‘
Ref Level 0.00 dém  Offset 25087 dB Mode Auto FFT
Count 100/100
@ 1Rm View
Limit ¢heck PABS
-10 dBfie
-20 dBm 1
-30 dBm — =
40 dBm = =
= e = =
=SOde
L ]
et R e
-70 dBm
-80 dBm
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CF 7.025 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.98 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-200.000 MHz | -148,320MHz 1,000 MHz | 6.85258 GHz | -57.47 dBm -48.49 dB -8.49 dB
-148,320 MHz -98.880 MHz 1.000 MHz | 6.87697 GHz | -57.50 dBm | -48.52cB -8.59 db
-98.880 MHz -50.440 MHz 1.000 MHz | 6.93050 GHz | -55.05 dBm -46.07 dB -18.79 dB_
-50.440 MHz -49.440 MHz 1.000 MHz | 6.97506 GHz | -53.10 dBm -44.13 dB -24.13 dB
49.440 MHz 50.440 MHz 1.000 MHz 7.07494 GHz | -44.45 dBm | -35.47 dB -15.47 dB
50.440 MHz 98.880 MHz 1.000 MHz 7.07573 GHz | -44.25 dBm -35.27 dB -15.22 dB
98.880 MHz 148.320 MHz 1.000 MHz 7.17303 GHz | -60.06 dBm -51.08 dB -11.15 dB
148.320 MHz 200.000 MHz 1.000 MHz 7.20903 GHz -59.65 dBm -50.67 db 10.67 dB
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CF 7.025 GHz 691 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.89 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Freguency | PowerAbs | PowerRel |  ALimit
-200.000 MHz | -121,320MHz 1,000 MHz | 6.85385 GHz | -57.05 dBm -48.16 dB -8.16 dB
-121,320 MHz -80.880 MHz 1.000 MHz | 6.90397 GHz | -57.22cdBm | -48.33dB_ -8.42 dB
-80.880 MHz -41.440 MHz 1.000 MHz | 6.98327 GHz | -44.02 dBm -35.12 dB -15.06 dB_
~41.440 MHz -40.440 MHz 1.000 MHz | 6.98406 GHz | -42.62 dBm -33.73dB -13.73 dB
40.440 MHz 41.440 MHz 1.000 MHz 7.06594 GHz | -41.62 dBm | -32.72 dB -12.72 dB
41.440 MHz 80.880 MHz 1.000 MHz 7.07659 GHz | -44.43 dBm -35.54 dB -13.48 dB
80.880 MHz 121.320 MHz 1.000 MHz 7.14603 GHz | -59.98 dBm -51.09 db -11.18 dB
121.320 MHz 200.000 MHz 1.000 MHz 7.16060 GHz -59.05 dBm -50.16 dB -10.16 dB
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ssanancas. P@rtial FCC RF TEST REPORT Report No. : FR240834H

Appendix B. AC Conducted Emission Test Results

. Temperature : 25.3~26.2°C
Test Engineer : (Amos Zhang : =
Relative Humidity : (38~40%
Test Voltage :  [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
60.0 | FCC PART 15E
50.0 | FCC PART 15E{AVG)
40.0
3000
20.0
10.0
Q15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : FCC PART 15E LISN-060105-L LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuV dE  dBuV  dEuV dB dB
1 0.152 44.99 -20.8B8 65.B7 34.50 0.02 10.47 QP
2 0.152 35.39 -20.48 b5, BT 24,90 0.02 10.47 Average
3 = 0.175 47.55 -17.17 64.72 37.10 0.03 10.42 QP
4 0.175 29.25 -25. 47 5472 18,80 0.03 10.42 Average
] 0.373 39.16 -19.27 bE. 43 28,80 0.08 10.28 QP
-] 0.373 22.56 -25.B7 48.43 12.2 0.08 10.28 Average
7 0.428 37.85 -19.44 57.29 27.50 0.09 10.26 QP
-1 0.428 22,95 -24.34 47. 2 2.60 0.09 10.26 Average
9 0.505 37.14 -1B.B6 B6.00 26.80 0.10 10.24 QP
10 0.505 21.64 -24.36 46.00 11.30 0.10 10.24 Average
11 0.800 3b5.16 -20.84 56.00 24.80 0.12 10.24 QP
2 0.800 21.56 -24.44 46.00 11.2 0.12 10.24 Average
13 10.508 32.18 -27.8Z 60.00 21.60 0.23 10.35 QF
14 10. 508 2b.78 —24.22 50.00 15.2 0.23 10.35 Average
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ssanancas. P@rtial FCC RF TEST REPORT Report No. : FR240834H

. Temperature : 25.3~26.2°C
Test Engineer : (Amos Zhang : =
Relative Humidity : |38~40%
Test Voltage :  [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
60.0 | FCC PART 15E
50.0 | FCC PART 15E{AVG)
40.0
30.0 F
20.0
10.0
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : FCC PART 15E LISN-060105-N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuV dE  dBuV  dEuV dB dB
1 * 0.169 50.74 -14.29 65,03 40.2 0.11 10.43 QP
2 0.169 32.14 -22. 89 55,03 21.60 0.11 10.43 Average
3 0.229 44.95 -17.53 62.48 34.50 0.10 10.35 QP
4 0.229 29.25 -23.23 5Z.48 18,80 0.10 10.35 Average
] 0.274 3B.62 -22.36 60.98 28 2 0.10 10.32 QP
-] 0.274 26.32 -24.66 BO0.98 15.90 0.10 10.32 Average
7 0.452 3B.56 -18.29 56.B5 28, 2 0.11 10.25 QP
-1 0.452 24.96 -21.89 46.85 14,60 0.11 10.25 Average
9 10.B47 36.10 —-23.90 60.00 25.50 0.25 10.35 QF
10 10. 847 30.80 -19.20 50.00 20.2 0.25 10.35 Average
11 12,784 36.5b —23.46 60.00 25,90 0.28 10.37 QF
12 12. 784 30.75 -19.25 50.00 20.10 0.28 10.37 Average
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

Appendix C. Radiated Spurious Emission

U-NII 5 - 5925-6425MHzMHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)(H/V)
5921.32 60.06 |-28.24 88.3 46.21 35.33 10.51 | 31.99 | 100 | 229 P H
5923.98 50.92 [-17.38 68.3 37.02 35.37 10.52 | 31.99 | 100 | 229 A H
802.11ax * 5950 109.35 - - 95.43 354 10.53 | 32.01 | 100 | 229 P H
HE20 Full 5950 101.8 - - 87.88 354 10.53 | 32.01 | 100 | 229 A H
CH 01 5918.24 57.5 -30.8 88.3 43.65 35.33 10.51 | 31.99 | 292 90 P Vv
5955MHz 5923.56 47.38 |-20.92 68.3 33.48 35.37 10.52 | 31.99 | 292 90 AV
* 5950 103.17 - - 89.25 354 10.53 | 32.01 | 292 90 P \%
5950 95.44 - - 81.52 354 10.53 | 32.01 | 292 90 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C10of C32
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FCC ID : IHDT56AE7




SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)(H/V)
802.11ax
11912 43.47 |-30.53 74 50.33 38.78 16.49 | 62.13 | 300 0 P H
HE20 Full
CH 01
11912 4419 |-29.81 74 51.05 38.78 16.49 | 62.13 | 100 0 P Vv
5955MHz
802.11ax
12352 43.75 |-30.25 74 50.39 39.12 16.76 | 62.52 | 300 0 P H
HE20 Full
CH 45
12352 43.84 |-30.16 74 50.48 39.12 16.76 | 62.52 | 100 0 P \%
6175MHz
802.11ax
12832 434 -44.9 88.3 49.81 39.27 17.05 | 62.73 | 300 0 P H
HE20 Full
CH 93
12832 43.75 |-44.55 88.3 50.16 39.27 17.05 | 62.73 | 100 0 P Vv
6415MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C2 of C32
TEL : +86-512-57900158 Report Issued Date : Jun. 06, 2022
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)(H/V)
5924.82 56.11 -32.19 88.3 42.21 35.37 10.52 | 31.99 | 100 | 289 P H
5924.96 46.24 |-22.06 68.3 32.34 35.37 10.52 | 31.99 | 100 | 289 A H
802.11
ax 5950 113.96 - - 100.04 354 10.53 | 32.01 | 100 | 289 P H
HE20
5950 107.23 - - 93.31 354 10.53 | 32.01 | 100 | 289 A H
Partial 26/0
CH 01 5914.04 5841 [-29.89 88.3 44.56 35.33 10.51 | 31.99 | 301 255 P \%
5924.96 46.01 |-22.29 68.3 32.11 35.37 10.52 | 31.99 | 301 255 AV
5955MHz
5950 110.04 - - 96.12 354 10.53 | 32.01 | 301 255 P \%
5950 104.26 - - 90.34 354 10.53 | 32.01 | 301 255 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C3 of C32
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5924.96 58.52 |-29.78 88.3 44 .62 35.37 | 10.52 | 31.99 | 100 | 289 P H
802.11ax 5924.96 4718 |-21.12 68.3 33.28 35.37 | 1052 | 31.99 | 100 | 289 | A H
HE20 5950 112.7 -- -- 98.78 354 10.53 | 32.01 | 100 | 289 P H
Partial 5950 105.07 -- -- 91.15 354 10.53 | 32.01 | 100 | 289 | A H
52/37 5914.46 58 -30.3 88.3 4415 35.33 | 10.51 | 31.99 | 301 | 255 P |V
CH 01 5924.96 46.32 |-21.98 68.3 32.42 35.37 | 1052 | 3199 | 301 | 255 | A | V
5955MHz 5950 109.82 | - - 959 | 354 | 1053 | 3201 301 | 255 P |V
5950 101.65 -- -- 87.73 354 10.53 | 32.01 | 301 | 255 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C4 of C32
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5924.96 59.07 |-29.23 88.3 4517 35.37 10.52 | 31.99 | 100 | 289 P H
802.11ax 5924.82 49.37 |-18.93 68.3 35.47 35.37 10.52 | 31.99 | 100 | 289 A H
HE20 5950 109.52 -- -- 95.6 354 10.53 | 32.01 | 100 | 289 P H
Partial 5950 101.96 -- -- 88.04 354 10.53 | 32.01 | 100 | 289 A H
106/53 5924.96 58.1 -30.2 88.3 442 35.37 10.52 | 31.99 | 301 255 P \%
CH 01 5924.82 47.63 |-20.67 68.3 33.73 35.37 10.52 | 31.99 | 301 255 AV
5955MHz 5950 106.4 - - 9248 | 354 | 1053 | 3201 | 301 | 255 P |V
5950 98.39 -- -- 84.47 354 10.53 | 32.01 | 301 255 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C50of C32
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

FCC ID : IHDT56AE7

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)(H/V)
5924.82 64.8 -23.5 88.3 50.9 35.37 10.52 | 31.99 | 107 | 228 P H
5924.96 55.2 -13.1 68.3 41.3 35.37 10.52 | 31.99 | 107 | 228 A H
802.11ax * 5959 105.98 - - 92.04 354 10.55 | 32.01 | 107 | 228 P H
HE40 Full 5959 98.51 - - 84.57 354 10.55 | 32.01 | 107 | 228 A H
CH 03 5924 .54 60.85 |-27.45 88.3 46.95 35.37 10.52 | 31.99 | 303 89 P Vv
5965MHz 5924.68 50.03 |-18.27 68.3 36.13 35.37 10.52 | 31.99 | 303 89 AV
* 5968 99.05 -- -- 85.13 354 10.55 | 32.03 | 303 89 P Vv
5968 91.85 - - 77.93 354 10.55 | 32.03 | 303 89 AV
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C6 of C32
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)(H/V)
802.11ax
11928 43.83 |-30.17 74 50.65 38.8 16.5 | 62.12 | 300 0 P H
HE40 Full
CH 03
11928 4453 |-29.47 74 51.35 38.8 16.5 | 62.12 | 100 0 P Vv
5965MHz
802.11ax
12328 4342 |-30.58 74 50.06 391 16.74 | 62.48 | 300 0 P H
HE40 Full
CH 43
12328 4479 |-29.21 74 51.43 39.1 16.74 | 62.48 | 100 0 P \%
6165MHz
802.11ax
12808 43.21 |-45.09 88.3 49.64 39.26 17.04 | 62.73 | 300 0 P H
HE40 Full
CH 91
12808 43.5 -44.8 88.3 49.93 39.26 17.04 | 62.73 | 100 0 P Vv
6405MHz
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C7 of C32
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5923.84 58.46 |-29.84 88.3 44 .56 35.37 | 10.52 | 31.99 | 100 | 287 P H
802.11ax 5923.84 49.27 |-19.03 68.3 35.37 35.37 | 10.52 | 31.99 | 100 | 287 | A H
HE40 5959 106.81 -- -- 92.87 354 10.55 | 32.01 | 100 | 287 P H
Partial 5959 97.38 -- -- 83.44 354 10.55 | 32.01 | 100 | 287 | A H
242/61 5860.98 5711 |-31.19 88.3 43.37 35.23 | 1046 | 31.95 | 305 | 256 P |V
CHO03 5923.28 47.81 |-20.49 68.3 33.91 35.37 | 1052 | 3199 | 305 | 256 | A | V
5965MHz 5950 103.13 | - - 89.21 | 354 | 1053 | 32.01 | 305 | 256 P | V
5950 94.19 -- -- 80.27 354 10.53 | 32.01 | 305 | 256 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C8 of C32
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)(H/V)
5918.44 70.03 |-18.27 88.3 56.18 35.33 10.51 | 31.99 | 100 | 223 P H
5924.2 60.95 -7.35 68.3 47.05 35.37 10.52 | 31.99 | 100 | 223 A H
802.11ax * 5950 102.87 - - 88.95 354 10.53 | 32.01 | 100 | 223 P H
HES80 Full 5950 94.27 - - 80.35 354 10.53 | 32.01 | 100 | 223 A H
CH 07 5922.12 63.91 [-24.39 88.3 50.01 35.37 10.52 | 31.99 | 302 88 P Vv
5985MHz 5924.52 55.58 |-12.72 68.3 41.68 35.37 10.52 | 31.99 | 302 88 AV
* 5977 97.25 -- -- 83.32 354 10.56 | 32.03 | 302 88 P Vv
5977 89 - - 75.07 354 10.56 | 32.03 | 302 88 AV
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C9 of C32
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)(H/V)
802.11ax
11968 43.29 |-30.71 74 50.02 38.85 16.53 | 62.11 | 300 0 P H
HES80 Full
CH 07
11968 43.84 |-30.16 74 50.57 38.85 16.53 | 62.11 100 0 P Vv
5985MHz
802.11ax
12288 43.33 |-30.67 74 49.97 39.08 16.72 | 62.44 | 300 0 P H
HES80 Full
CH 39
12288 44,05 |[-29.95 74 50.69 39.08 16.72 | 62.44 | 100 0 P \%
6145MHz
802.11ax
12768 4256 |-45.74 88.3 49.02 39.25 17.01 | 62.72 | 300 0 P H
HES80 Full
CH 87
12768 4517 |-43.13 88.3 51.63 39.25 17.01 | 62.72 | 100 0 P Vv
6385MHz
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C10 of C32
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 5 5925~6425MHz
WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5924.36 71.71 |-16.59 88.3 57.81 35.37 | 10.52 | 31.99 | 100 | 223 P H
802.11ax 5924.04 59.97 -8.33 68.3 46.07 35.37 | 1052 | 31.99 | 100 | 223 | A H
HES80 5950 106.26 -- -- 92.34 354 10.53 | 32.01 | 100 | 223 P H
Partial 5950 97.78 -- -- 83.86 354 10.53 | 32.01 | 100 | 223 | A H
484/65 5921 67.9 -20.4 88.3 54.05 35.33 | 10.51 | 31.99 | 292 89 P |V
CH 07 5923.56 54.7 -13.6 68.3 40.8 35.37 | 10.52 | 31.99 | 292 89 AV
5985MHz 5950 98.96 - - 85.04 | 354 | 1053 | 3201|292 | 89 P |V
5950 91.78 -- -- 77.86 354 10.53 | 32.01 | 292 89 AV
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C11 of C32
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 6 - 6425-6525MHzMHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna, Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level | Factor | Loss Factor | Pos | Pos |Avg.
1+2 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) [(dB/m)| (dB) (dB) |(cm) | (deg)|(P/A)(H/V)
802.11ax
12872 4351 |-44.79 88.3 49.9 39.27 17.07 | 62.73 | 300 0 P H
HE20 Full
CH 97
12872 4428 |-44.02 88.3 50.67 | 39.27 17.07 | 62.73 | 100 0 P Vv
6435MHz
802.11ax
12952 42.81 |-45.49 88.3 4914 | 39.29 | 1712 | 62.74 | 300 0 P H
HE20 Full
CH 105
12952 43.06 |-45.24 88.3 4939 | 39.29 | 1712 | 62.74 | 100 0 P \%
6475MHz
802.11ax
13032 43.77 |-44.53 88.3 50.1 39.27 17.18 | 62.78 | 300 0 P H
HE20 Full
CH 113
13032 43.4 -44.9 88.3 49.73 | 39.27 17.18 | 62.78 | 100 0 P Vv
6515MHz
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C12 of C32
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 6 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)(H/V)
802.11ax
12888 43.91 -44.39 88.3 50.29 39.28 17.08 | 62.74 | 300 0 P H
HE40 Full
CH 99
12888 42.87 |-45.43 88.3 49.25 39.28 17.08 | 62.74 | 100 0 P Vv
6445MHz
802.11ax
12968 4265 |-4565| 88.3 48.98 | 39.29 | 17.13 | 62.75 | 300 0 P | H
HE40 Full
CH 107
12968 4254 |-45.76 88.3 48.87 39.29 17.13 | 62.75 | 100 0 P \%
6485MHz
1. No other spurious found.
[Remark _ .
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

e % FCC RF Test Report

Report No. : FR240834H

U-NII 6 6425~6525MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)(H/V)
802.11ax
12928 43.01 -45.29 88.3 49.35 39.29 17.11 | 62.74 | 300 0 P H
HES80 Full
CH 103
12928 42.09 |-46.21 88.3 48.43 39.29 17.11 | 62.74 | 100 0 P Vv
6465MHz
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C14 of C32
Report Issued Date : Jun. 06, 2022

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 7 - 6525-6875MHzMHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)(H/V)
802.11ax
13072 4345 |-44.85 88.3 49.82 39.24 17.21 | 62.82 | 300 0 P H
HE20 Full
CH 117
13072 43.76 |-44.54 88.3 50.13 39.24 17.21 | 62.82 | 100 0 P Vv
6535MHz
802.11ax
13392 42.66 |-31.34 74 49.34 38.98 17.49 | 63.15 | 300 0 P H
HE20 Full
CH 149
13392 4485 |[-29.15 74 51.53 38.98 17.49 | 63.15 | 100 0 P \%
6695MHz
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 7 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)(H/V)
802.11ax
13128 43.76 |-44.54 88.3 50.18 39.2 17.25 | 62.87 | 300 0 P H
HE40 Full
CH 123
13128 41.94 |-46.36 88.3 48.36 39.2 17.25 | 62.87 | 100 0 P Vv
6565MHz
802.11ax
13368 43.53 |-30.47 74 50.19 39 17.47 | 63.13 | 300 0 P H
HE40 Full
CH 147
13368 4442 |-29.58 74 51.08 39 17.47 | 63.13 | 100 0 P \%
6685MHz
802.11ax
13688 4475 |-43.55 88.3 51.66 38.86 17.73 | 63.5 300 0 P H
HE40 Full
CH 179
13688 4467 |-43.63 88.3 51.58 38.86 17.73 | 63.5 100 0 P Vv
6845MHz
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 7 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)(H/V)
802.11ax 13248 4485 |-43.45| 88.3 51.38 | 39.11 17.35 | 62.99 | 300 0 P | H
HES80 Full
CH 135 13248 42,99 |-45.31 88.3 49.52 39.11 17.35 | 62.99 | 100 0 P Vv
6625MHz
802.11ax 13408 42.36 |-45.94 88.3 49.05 38.97 17.5 | 63.16 | 300 0 P H
HES80 Full
CH 151 13408 42.71 -45.59 88.3 494 38.97 175 | 63.16 | 100 0 P Vv
6705MHz
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 8 - 6875-7125MHzMHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)(H/V)
7125.16 56.64 |-31.66 88.3 45.64 35.04 12.57 | 36.61 | 334 80 P H
7125.32 4539 |-22.91 68.3 34.39 35.04 12.57 | 36.61 | 334 80 A H
802.11ax * 7102 97.01 - - 86.05 35.02 12.55 | 36.61 | 334 80 P H
HE20 Full 7102 89.99 - - 79.03 35.02 12.55 | 36.61 | 334 80 A H
CH 229 7128.68 5845 |-29.85 88.3 47.39 35.07 12.59 | 36.6 100 111 P Vv
7095MHz 7125.48 4751 |-20.79 68.3 36.51 35.04 12.57 | 36.61 | 100 111 AV
* 7093 99.81 - - 88.9 35 12.53 | 36.62 | 100 111 P \%
7093 91.94 - - 81.03 35 12.53 | 36.62 | 100 111 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 8 6875~7125MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)(H/V)
802.11ax
13792 44,64 |-43.66 88.3 51.61 38.84 17.82 | 63.63 | 300 0 P H
HE20 Full
CH 189
13792 46.89 |-41.41 88.3 53.86 38.84 17.82 | 63.63 | 100 0 P Vv
6895MHz
802.11ax
13992 46.55 |-41.75 88.3 53.65 38.8 18 63.9 300 0 P H
HE20 Full
CH 209
13992 47.38 |-40.92 88.3 54.48 38.8 18 63.9 100 0 P \%
6995MHz
802.11ax
14192 4452 |-43.78 88.3 51.53 39.1 18.09 | 64.2 300 0 P H
HE20 Full
CH 229
14192 4541 |-42.89 88.3 52.42 391 18.09 | 64.2 100 0 P Vv
7095MHz
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C19 of C32
TEL : +86-512-57900158 Report Issued Date : Jun. 06, 2022
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : IHDT56AE7




SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 8 6875~7125MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)(H/V)
7140.04 80.25 -8.05 88.3 68.29 35.97 12.59 | 36.6 100 0 P H
7135.56 62.62 -5.68 68.3 50.66 35.97 12.59 | 36.6 100 0 A H
802.11
ax 7102 107.77 - - 96.44 35.39 12.55 | 36.61 | 100 0 P H
HE20
7102 100.69 - - 89.36 35.39 12.55 | 36.61 | 100 0 A H
Partial 26/8
CH 229 7136.84 7462 |-13.68 88.3 62.66 35.97 12.59 | 36.6 301 270 P \%
7136.68 58.53 -9.77 68.3 46.57 35.97 12.59 | 36.6 301 270 AV
7095MHz
7102 104.46 - - 93.13 35.39 12.55 | 36.61 | 301 270 P \%
7102 96.54 - - 85.21 35.39 12.55 | 36.61 | 301 270 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 8 6875~7125MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
7134.44 77.28 |-11.02 88.3 65.32 35.97 | 1259 | 36.6 100 19 P H
802.11ax 7129.16 59.74 -8.56 68.3 48.36 35.39 | 1259 | 36.6 100 19 A H
HE20 7102 104.9 -- -- 93.57 35.39 | 12,55 | 36.61 | 100 19 P H
Partial 7102 97 -- -- 85.67 35.39 | 12,55 | 36.61 | 100 19 A H
52/40 7126.92 7446 |-13.84 88.3 62.52 3598 | 12,57 | 36.61 | 290 | 262 P |V
CH 229 7130.12 56.69 |-11.61 68.3 44.73 35.97 | 1259 | 36.6 290 | 262 AV
7095MHz 7102 101.23 | - - 89.9 | 3539 | 1255 | 3661 | 290 | 262 P |V
7102 92.36 -- -- 81.03 35.39 | 1255 | 36.61 | 290 | 262 AV
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 8 6875~7125MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
7128.04 54.04 |-34.26 88.3 43.04 35.04 | 12,57 | 36.61 | 289 87 P H
802.11ax 7126.44 4431 |-23.99 68.3 33.31 35.04 | 12.57 | 36.61 | 289 87 A H
HE20 7102 99.07 -- -- 88.11 35.02 | 12,55 | 36.61 | 289 87 P H
Partial 7102 91.97 -- -- 81.01 35.02 | 12,55 | 36.61 | 289 87 A H
106/54 7128.04 56.45 |-31.85 88.3 45.45 35.04 | 1257 | 36.61 | 108 | 112 P |V
CH 229 7126.76 4516 |-23.14 68.3 34.16 35.04 | 12,57 | 36.61 | 108 | 112 AV
7095MHz 7102 99.39 - - 88.43 | 3502 | 1255 | 3661 | 108 | 112 P | V
7102 92.01 -- -- 81.05 35.02 | 12,55 | 36.61 | 108 | 112 AV
1. No other spurious found.
IRemark _ o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 8 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)(H/V)
7125.84 69.94 |-18.36 88.3 51.35 35.9 15.48 | 32.79 | 100 | 200 P H
7126.2 61.88 -6.42 68.3 47.49 35.6 11.58 | 32.79 | 100 | 200 A H
802.11ax * 7084 101.21 - - 86.82 35.6 11.56 | 32.77 | 100 | 200 P H
HE40 Full 7084 94.96 - - 76.34 35.9 15.49 | 32.77 | 100 | 200 A H
CH 227 7125.84 65 -23.3 88.3 50.61 35.6 11.58 | 32.79 | 300 89 P Vv
7085MHz 7126.2 57.66 |-10.64 68.3 43.27 35.6 11.58 | 32.79 | 300 89 AV
* 7084 97.14 - - 82.75 35.6 11.56 | 32.77 | 300 89 P \%
7084 89.73 - - 75.34 35.6 11.56 | 32.77 | 300 89 AV
1. No other spurious found.
[Remark _ .
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 8 6875~7125MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)(H/V)
802.11ax
13928 4482 |-43.48 88.3 51.87 38.82 17.94 | 63.81 | 300 0 P H
HE40 Full
CH 203
13928 44,88 |-43.42 88.3 51.93 38.82 17.94 | 63.81 | 100 0 P Vv
6965MHz
802.11ax
14168 4412 |-44.18 88.3 51.13 39.08 18.09 | 64.18 | 300 0 P H
HE40 Full
CH 227
14168 47.57 |-40.73 88.3 54.58 39.08 18.09 | 64.18 | 100 0 P \%
7085MHz
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 8 6875~7125MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
7137 7466 |-13.64 88.3 60.26 35.6 11.6 32.8 109 | 283 P H
802.11ax 7131.6 63.78 -4.52 68.3 49.37 35.6 11.6 3279 | 109 | 283 | A H
HE40 7102 103.57 -- -- 89.17 35.6 11.57 | 32.77 | 109 | 283 P H
Partial 7102 95.46 -- -- 81.06 35.6 11.57 | 3277 | 109 | 283 | A H
242/62 7141.68 72.4 -15.9 88.3 58 35.6 11.6 32.8 290 | 261 P |V
CH 227 7134.3 60.6 -7.7 68.3 46.2 35.6 11.6 32.8 290 | 261 AV
7085MHz 7102 100.78 | - - 86.38 | 356 | 11.57 | 3277 | 290 | 261 P | V
7102 92.19 -- -- 77.79 35.6 11.57 | 32.77 | 290 | 261 AV
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 8 6875~7125MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)(H/V)
7125.16 53.55 |-34.75 88.3 42.55 35.04 12.57 | 36.61 | 300 | 273 P H
7125 46.04 |-22.26 68.3 35.04 35.04 12.57 | 36.61 | 300 | 273 A H
802.11ax * 7012 89.96 - - 79.22 34.92 12.46 | 36.64 | 300 | 273 P H
HES80 Full 7012 81.77 - - 71.03 34.92 12.46 | 36.64 | 300 | 273 A H
CH 215 7125.16 56.31 [-31.99 88.3 45.31 35.04 12.57 | 36.61 | 102 | 288 P Vv
7025MHz 7125.32 48.63 |-19.67 68.3 37.63 35.04 12.57 | 36.61 | 102 | 288 AV
* 7066 91.81 - - 80.94 34.98 12.51 | 36.62 | 102 | 288 P \%
7066 83.9 - - 73.03 34.98 12.51 | 36.62 | 102 | 288 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 8 6875~7125MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)(H/V)
802.11ax
13888 4541 |-42.89 88.3 52.44 38.82 | 17.91 | 63.76 | 300 0 P H
HE80 Full
CH 199
13888 4419 |-44.11 88.3 51.22 38.82 | 17.91 | 63.76 | 100 0 P |V
6945MHz
802.11ax
14048 4549 |-42.81 88.3 52.58 38.88 | 18.03 64 300 0 P H
HE80 Full
CH 215
14048 4526 |-43.04 88.3 52.35 38.88 | 18.03 64 100 0 P |V
7025MHz
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 8 6875~7125MHz
WIFI 802.11ax HE80 Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
7136.2 53.24 |-35.06 88.3 42.18 35.07 | 1259 | 36.6 302 | 106 P H
802.11ax 7125.96 4433 |-23.97 68.3 33.33 35.04 | 1257 | 36.61 | 302 | 106 | A H
HES80 7057 89.34 -- -- 78.51 34.96 125 | 36.63 | 302 | 106 P H
Partial 7057 81.86 -- -- 71.03 34.96 125 | 36.63 | 302 | 106 | A H
484/66 7131.72 53.65 |-34.65 88.3 42.59 35.07 | 1259 | 36.6 305 | 100 P |V
CH 215 7132.84 4434 |-23.96 68.3 33.28 35.07 | 1259 | 36.6 305 | 100 | A | V
7025MHz 7048 85.42 - - 7459 | 34.96 | 125 | 3663 | 305 | 100 P |V
7048 79.19 -- -- 68.36 34.96 125 | 3663 | 305 | 100 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

RSE Co-location
WIFI 802.11ax HE40 Partial 242 + LTE_B30_BW_10M (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/im) (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) (P/A) (HIV)
7149.06 7459 |-13.71 88.3 60.18 35.6 11.61 32.8 109 | 283 | P | H
802.11ax 7134.12 63.73 -4.57 68.3 49.33 35.6 11.6 32.8 109 | 283 | A | H
HE40 7102 103.57 - 89.17 35.6 11.57 | 3277 | 109 | 283 | P | H
Partial 7102 95.46 - 81.06 35.6 11.57 | 3277 | 109 | 283 | A | H
242/62 7144.74 70.77 |-17.53 88.3 56.37 35.6 11.6 328 | 290 | 261 P |V
CH 227 7131.78 61.19 -7.11 68.3 46.78 35.6 11.6 | 32.79 | 290 | 261 AV
7085MHz 7093 101.9 8751 | 356 | 11.56 | 32.77 | 290 | 261 | P | V
7102 92.19 - 77.79 35.6 11.57 | 32.77 | 290 | 261 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
WIFI 802.11ax HE40 Partial 242 + LTE_B30_BW_10M (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBuVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A) (H/V)
802.11ax
HE40 14168 46.18 |-42.12| 88.3 52.14 39 16.64 | 616 | 300 | O P | H
Partial
242/62
CH 227 14168 46.23 |-42.07| 883 | 52.19 39 | 1664 | 616 | 100 | 360 | P | V
7085MHz
1. No other spurious found.
[Remark _ -
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

Emission below 1GHz

WIFI 802.11ax HE40 Partial 242 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HIV)
30 2116 |-18.84 40 28.28 24.8 0.88 32.8 -- -- P | H
150.28 1496 |-28.54| 43.5 28.91 17 1.95 32.9 -- - P | H
263.77 16.89 |-29.11 46 28.6 18.69 261 | 33.01 -- -- P | H
508.21 23.65 |-22.35 46 29.42 24 3.6 33.37 -- -- P | H
802.11ax 750.71 27.73 |-18.27 46 28.5 28 438 | 33.15 -- -- P | H
HE40 787.57 28.19 |-17.81 46 28.55 | 28.15 448 | 32.99 -- -- P | H
Partial 242 30 2116 |-18.84 40 28.28 24.8 0.88 32.8 -- -- P |V
LF 150.28 1496 |-28.54| 43.5 28.91 17 1.95 32.9 -- -- P |V
260.86 17.31 |-28.69 46 29.07 | 18.65 26 33.01 -- -- P |V
508.21 23.65 |-22.35 46 29.42 24 3.6 33.37 -- -- P |V
564.47 2434 |-21.66 46 28.6 25.27 3.79 | 33.32 -- -- P |V
756.53 28.59 |-17.41 46 29.3 28.03 439 | 33.13 -- -- P |V
1. No other spurious found.
Remark e
2. All results are PASS against limit line.
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o a0, FCC RF Test Report Report No. : FR240834H

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)|(H/V)
802.11b 2390 5545 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 01
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 | 103 | 308 A H

1.

Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBpV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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waransa.  FCC RF Test Report Report No. : FR240834H

Appendix D. Radiated Spurious Emission

Note symbol

-L Low channel location

-R | High channel location
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17,
0000 11000 12000, 3000, 14000 15000, 16000 17000, 18000
Frequency (MiHz)
site o3cH04-KS
Condition WIFI 6E PEAK 3n 3117 0227860 VERTICAL
RBY: 1000, 000KiHz VBN : 3000. 000Kz SWT  Auto
Project (F6) 240834

Remark

d = des
1 12832.00 43.75 -44.55 86.30 50.16 39.27 17.05 62.73 100 O Pesk

Pol /Phas.

VERTICAL

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56AE7

Page Number
Report Issued Date

Report Version

: D20 of D66
: Jun. 06, 2022
: Rev. 01



waransa.  FCC RF Test Report Report No. : FR240834H

U-NII 5 - 5925-6425MHzMHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI U-NII 5 - 5925-6425MHzMHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH03 5965MHz

1+2 Horizontal Vertical

hA 4
] b \ b
5851 Wirl san 85 Wil eE[LG!
N T ST rT v TR TRy o T
Peak
. e
pe it p | Bt

1 11928.00 43,83 -30.17 74,00 50.65 38.80 16.50 62.12 300 0 Peak HORIZONT 1 11928.00 44.53 -29.47 74.00 51.35 38.80 16,50 62.12 100 O Peak VERTICAL
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waransa.  FCC RF Test Report Report No. : FR240834H

WIFI U-NII 5 - 5925-6425MHzMHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH43 6165MHz

1+2 Horizontal Vertical

b4 b4
s wi 651L6) se I i eaLa»
468 e Heinr Rt i 5.5 1 AR AT A A AR
(R o SR A o T e
Peak
Frequency (MHz) Frequency (MHz)

Remark  Pol/Phas Remark  Pol/Phas

d = des
0 Pesk HORIZONT 1 12028.00 44.79 -29.21 74.00 51.43 39.10 16.74 62.48 100 O Pesk VERTICAL
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waransa.  FCC RF Test Report Report No. : FR240834H

WIFI U-NII 5 - 5925-6425MHzMHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH91 6405MHz

1+2 Horizontal Vertical

_— -2
s wi 6(1116) se I i eaLa»
e -
53| e s ! 468 R A
Peak
Frequency (MHz) Frequency (MHz)

Remark  Pol/Phas Remark  Pol/Phas

d = des
0 Pesk HORIZONT 1 12808.00 43.50 -44.80 86.30 49.93 39.26 17.04 62.73 100 O Pesk VERTICAL
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

U-NII 5 - 5925-6425MHzMHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI

U-NII 5 - 5925-6425MHzMHz Harmonic @ 3m

ANT

802.11ax HE80 Full CH07 5985MHz

1+2

Horizontal

Vertical

SPORTON LA
Data: 1

1 g8V
1053
935

s19)
i WIFI 6E PEAK|
585 wmsan

S AR RO TS e
Peak
: !
;

1 11968.00 43.29 -30.71 7800 50.02 38.85 1653 62.11 300 0 Peak HORIZONT

SPORTON LAB.
Data: 2

A a8u
105.3
935

819 '
| eroe pLK
585 wme[[lgcl
g AR R b A M b

46
351
24
17

0000 11000. 2000 13000, 14000 1000 16000, 17000 18000

Frequency (MHz)
site 030H04-KS
Condition WIFI 6E PEAK 3m 3117 0227860 VERTICAL
RBN: 1000, 000Kz VBN :3000. 000KHz SWT  Auto

Project (FG) 240834

1 11968.00 43,84 -30.16 74.00 50.57 38.85 1653 62.11 100 0 Peak

VERTICAL
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waransa.  FCC RF Test Report Report No. : FR240834H

WIFI U-NII 5 - 5925-6425MHzMHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH39 6145MHz

1+2 Horizontal Vertical

_— -2
s wi 6(1116) se I i eaLa»
e SO B |
R STV ST v W e s T S TN S e
Peak
Frequency (MHz) Frequency (MHz)

Remark  Pol/Phas Remark  Pol/Phas

d = des
0 Pesk HORIZONT 1 12288.00 44.05 -29.95 74.00 50.69 39.08 16.72 62.44 100 O Pesk VERTICAL
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waransa.  FCC RF Test Report Report No. : FR240834H

WIFI U-NII 5 - 5925-6425MHzMHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH87 6385MHz

1+2 Horizontal Vertical

_— -2
s wi 6(1116) se I i eaLa»
A S B e |
f ST N2 e i PR YT SN T S
Peak
Frequency (MHz) Frequency (MHz)
deg T m E ieg.
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FCC RF Test Report

SPORTON LAB.

Report No. : FR240834H

U-NII 6 - 6425-6525MHzMHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI

U-NII 6 - 6425-6525MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH97 6435MHz

1+2 Horizontal

Vertical

SPORTON LA,
Data: 1
1 (0B
1053
935

s19) =
i WIFI 6E PEAK|
585 wmsEqu

ma
.l e S T b
Peak

o o o

1 12872.00 43,51 -44.79 88.30 49.90 39.27 17.07 €273 300 el HOR1ZONT

sromrontAs.
a2
2 g
1053
.
o1
[ oo pha
704

585 wmeE[LGl

B T A S S s et A

0000 11000. 2000, 13000, 14000 15000 16000, 17000 18000
Frequency (MHz)

030H04-KS
WIFI 6E PEAK 3m 3117 0227860 VERTICAL
RBN: 1000, 000Kz VBN :3000. 000Kz SWT  Auto
(FG) 240834

a3
X
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waransa.  FCC RF Test Report Report No. : FR240834H

WIFI U-NII 6 - 6425-6525MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH105 6475MHz

1+2 Horizontal Vertical

-2
s wi 6(1116) se I i eaLa»
W —_—— i T e L S e
Peak
Frequency (MHz) Frequency (MHz)

Remark  Pol/Phas Remark  Pol/Phas

d = des
0 Pesk HORIZONT 1 12952.00 43.06 -45.24 86.30 49.39 39.29 17.12 62.74 100 O Pesk VERTICAL
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waransa.  FCC RF Test Report Report No. : FR240834H

WIFI U-NII 6 - 6425-6525MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH113 6515MHz

1+2 Horizontal Vertical

_— -2
s wi 6(1116) se I i eaLa»
M R P p S| U DV P
408 - . oo S
Peak
Frequency (MHz) Frequency (MHz)

Remark  Pol/Phas Remark  Pol/Phas

d = des
0 Pesk HORIZONT 1 13032.00 43.40 -44.90 86.30 49.73 39.27 17.18 62.78 100 O Pesk VERTICAL
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waransa.  FCC RF Test Report Report No. : FR240834H

U-NII 6 - 6425-6525MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI U-NII 6 - 6425-6525MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH99 6445 MHz

1+2 Horizontal Vertical

hA 4
] b \ b
85 Wil sEqu 85 Wil eE[LG!
Do , = U o
L e v e s e ST S S - R
Peak
. e
WO ¢ pe e

1 12888.00 43,91 -44.39 88.30 50.29 39.28 17.08 62.74 300 O Peak HORIZONT 11288800 42.87 -45.43 88,30 49.25 39.28 17.08 62.74 100 0 Peak VERTICAL
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waransa.  FCC RF Test Report Report No. : FR240834H

WIFI U-NII 6 - 6425-6525MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH107 6485 MHz

1+2 Horizontal Vertical

-2
s wi 6(1116) se I i eaLa»
A o e e
B PR I m— e e s L TR BRI TRV IORT, vsp s
Peak
Frequency (MHz) Frequency (MHz)

Remark  Pol/Phas Remark  Pol/Phas

d = des
0 Pesk HORIZONT 1 12968.00 42.54 -45.76 86.30 48.87 39.29 17.13 62.75 100 O Pesk VERTICAL
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waransa.  FCC RF Test Report Report No. : FR240834H

U-NII 6 - 6425-6525MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI U-NII 6 - 6425-6525MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH103 6465MHz

1+2 Horizontal Vertical

hA 4
] b \ b
85 Wil sEqu 85 Wil eE[LG!
NV LPPA & 11 Y e b g
R SR ST R v S s B TR T R I e S
Peak
. e
o ~ pe Bt

1 12928.00 43.01 -45.29 88.30 49.35 39.29 17.11 6274 300 0 Peak HORIZONT 1 12928.00 42.09 -46.21 88,30 48.43 39.29 1711 62.74 100 0 Peak VERTICAL
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waransa.  FCC RF Test Report Report No. : FR240834H

U-NII 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI U-NII 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH117 6535MHz

1+2 Horizontal Vertical

Mo. 1098, Pongai North Roud. Kunshan

SPORTON LAB.
Data: 1 Data:2

1 (0B A a8u
1053 1053
935 935

—+
a19) a1
e pEAK| W1 pEaK
702 703
5851 WiFl sEqu 585 Wil eE[LG!

468 L e
o b oA A e S
354 351
234 24
P ea k 17 17
0000 1000, 12000, 15 000 15000 16000, 17000, 1801 0000 11000. 2000, 13000, 5000 16000 17000, 18000
Hreauencs e reauents ()
site
Condition TP 4E BEA 3 3117 G207860 HORIZONTAL mn S Penc ga 31170227800 veRTIOAL
RBN: 1000, 000KHz VBN:3000. 000KHz SWT: Auto. RBN: 1000, 000Kz VBN :3000. 000Kz SWT  Auts
Project (FG) 240834 (FG) 240834
Hode
IWED i 23
Plane X

1 13072.00 43.45 -44.85 88.30 49.82 .24 17.21 62.82 300 el HOR1ZONT 1 13072.00 43.76 -a4.54 86.30 50.13 39.24 17.21 62.82 100 O Pesk VERTICAL
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waransa.  FCC RF Test Report Report No. : FR240834H

WIFI U-NII 7 6525~6875MHz Harmonic @ 3m
ANT 802.11ax HE20 Full CH149 6695MHz

1+2 Horizontal Vertical

-2
WWL, | WWLG»
M i 2]
] S A -
Peak
Frequency (MHz) Frequency (MHz)

Remark  Pol/Phas Remark  Pol/Phas

d = des
0 Pesk HORIZONT 1 13392.00 44.85 -29.15 74.00 51.53 38.98 17.49 63.15 100 O Pesk VERTICAL
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waransa.  FCC RF Test Report Report No. : FR240834H

U-NII 7 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI U-NII 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH123 6565MHz

1+2 Horizontal Vertical

hA 4
] b \ b
85 Wil sEqu 85 Wil eE[LG!
46.8] il sl st s, 46.8) B et |
PO U RY oY v R e ST PPV A T T o e
Peak
. e
pe it p Bt

1 13128.00 43,76 -44.54 88.30 50.18 39.20 17.25 62.87 300 O Peak HORIZONT 1 13128.00 41,94 -46.36 86.30 48.36 39.20 17.25 62.87 100 0 Peak VERTICAL
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waransa.  FCC RF Test Report Report No. : FR240834H

WIFI U-NII 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH147 6685MHz

1+2 Horizontal Vertical

-2
s wi 6(1116) se I i eaLa»
e | 5 I o
B TT S ToYS A J B P BT s B et it
Peak
Frequency (MHz) Frequency (MHz)

Remark  Pol/Phas Remark  Pol/Phas

d = des
0 Pesk HORIZONT 1 13068.00 44.42 -29.58 74.00 51.08 39.00 17.47 63.13 100 O Pesk VERTICAL
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waransa.  FCC RF Test Report Report No. : FR240834H

WIFI U-NII 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH179 6845MHz

1+2 Horizontal Vertical

-2
s wi 6(1116) se I i eaLa»
v gt A 1 R S
[ TR P e ey Saan R S R e TS
Peak
Frequency (MHz) Frequency (MHz)

Remark  Pol/Phas Remark  Pol/Phas

d = des
0 Pesk HORIZONT 1 13688.00 44.67 -43.63 86.30 51.58 38.86 17.73 6350 100 O Pesk VERTICAL
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waransa.  FCC RF Test Report Report No. : FR240834H

U-NII 7 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI U-NII 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH135 6625MHz

1+2 Horizontal Vertical

hA 4
555 wmsn 5) 85 wme[[lgcl
453 L e 68| |
EGp———————— v S ARG
Peak
- e
WO &t pe Bt

1 13248.00 4485 -43.45 88.30 5138 .11 17.35 6299 300 0 Peak HORIZONT 11324800 42.99 -45.31 86,30 49.52 39.11 17.35 6299 100 0 Peak

VERTICAL
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waransa.  FCC RF Test Report Report No. : FR240834H

WIFI U-NII 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH151 6705MHz

1+2 Horizontal Vertical

-2
5“ W\Hcﬂ G)] 585 W\HGE( /6]
Pttt e A AR
Peak
meencylwzy hequencvmm?

T/pos T/pos
Frea Level L Remark  Pol/Phas Remark  Pol/Phas
W @ @ e
1 13408.00 42.36 -45.94 88.30 49.05 38.97 17.50 63.16 300 O Pesk HORIZONT

0 Peak. VERTICAL
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waransa.  FCC RF Test Report Report No. : FR240834H

U-NII 8 - 6875-7125MHzMHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI U-NII 8 - 6875-7125MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH229 7095MHz

1+2 Horizontal Fundamental

.
“%""""M Wi 6E PEAK| b - WiFI6E PEAK]
i e e | IR o I
. ud | L
s
. : {1
169 4538 Semr——— AL
Peak P iy

Remark  Pol/Phas Freq Lovel Limit Line

Remark Pl /Phas

@ @aV/n @ d7m @

Wy dom @ @ em  der

1712516 56.64-31.66 88.30 45.64 35.04 1257 36.61 33 80 Peak HOR1ZONT 1% 710200 97.01 871 8830 86.05 35.02 12.55 36.61 33 80 Pesk HORIZONT
2% 710200 €9.99 21.69 68.30 79.03 35.02 12.55 36.61 334 80 Average  HORIZONT

No. 1098 Pengxi North Road, Kunshan
Econonic & Technical Developent
Zone, JiangSu. China
tal2886-512-57900158
Fax:+86-512-57900958

A A oY Scadteitiied
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P
- e
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P
351
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wal
L B [/ N T T T
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R 166 Gabe Y. Sooene SHr Aes
project P bt
oo I
s s
LN
Yingte-directivity
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Frea Lovel Linre Uhee (SvettpReRne Opols Bt fomarkc pol s

Wiz @V/n @B dBaV/m BV /e @8 @ on  dex

1712532 45.39 22,91 68,30 3439 35.04 12.57 36.61 334 80 Average  HORIZONT
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SPORTON LAB.

FCC RF Test Report

Report No. : FR240834H

WIFI

U-NII 8 - 6875-7125MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH229 7095MHz

1+2

Vertical

Fundamental

Peak

No. 1098, Pengxi North Road. Kunshan
Econonic § Technical Developnent

Zane, JiangSu, China

tel:+886-512-57900158

Fax:+86-512-57900958

spoaron taa o e sparton. con. on
Data:6
) @Bwvim)
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i i e
702 \“.N

585/ 1

" " s

63

354

254

1]

3 T 7o 7. mmo Tea 720 720 7245
Froquency (WHe)
site 004K
Gonaition WIFI GE PEAK 3 91200 1648 VERTICAL
B0 1000, 000Kiz VBH:3000. 000KHz SWT : Auto
project F6) 240834
o a4
e in
Plane
Single-direotivity
Gver “Liait Readintenna Cable Pream APos T/Pos

Frea Level Limit Line Level Factor Loss Factor Remark  Pol/Phas

W

@ e am

1 7128.68 58.45 -29.85 88.30 47.39 35.07 12.59 .60 100 111 Pesk VERTIOAL

No. 1098, Pengxi North Road. Kunshan

Economic & Technical Developnent

one. JiangSu. Chin:

to!:4885-512-57900158

486-512-57900958

SPORTON LAB. ntto: rton. com. on

Data: 8
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354
24)
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000 2000 3000 4000, 5000 G000, 7¢ B00. %000 10000
Frequency (MHz)
site o3cH04-KS
Condition WIFI 6E PEAK 3n 91200 1648 VERTIGAL
RBY: 1000, 000Kiiz VBN :3000. 000Kz SWT Auto
Project (F6) 240834
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INET 3
Plans X
Single-directivity
Over ‘Limit ' Resdhntenna Cable Preamp A/Pos T/Pos
Frea Level Limit Line Level Factor [Loss Factor Remark  Pol/Phas
Wiz @BV/n a8 dBaV/m @B dm @

1% 7093.00 99.81
2% 709300 9194

1151 88.30 88.90 35.00 12.53 36.62 100 111 Pe
68,30

VERTICAL
264

ok
81,03 35.00 12.53 36.62 100 111 Average  VERTICAL

Avg.

No. 1098, Pengxi North Road, Kunshan
Econonic § Technical Developnent

Zane. JiangSu, China

tel :+886-512-57900158

Fax. +86-512-57900958

‘SPORTON L48. http://mem. spor ton. con. o

Data: 7
A (@BuVim)
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704) Wik sEAVG)|

085 70, 0. G 790, 7210, 230, 7245

. 3
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site 03cH04-KS

Gondition WIFI GE(AYG) 3m 9120D 1648 VERTICAL
RBN:1000. 000Kiz VBN 1. 000KHz SWT: Auto

Project (F6) 240834

A
WET 3
single-directivity
Over Linit = ResdAntenna Cable Preamp A/Pos 1/Pos
Frea Level Limit Line Level Factor Loss Factor Remark  Pol/Phas

W @ @

1712548 47.51-20.79 68.30 3651 35.04 1257 36,61 100 111 Averags  VERTICAL
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FCC RF Test Report Report No. : FR240834H

SPORTON LAB.

U-NII 8 - 6875-7125MHzMHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI U-NII 8 - 6875-7125MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/8 CH229 7095MHz

1+2

Horizontal

Fundamental

No. 1098 Pengxi North Road. Kunshan
Econonic & Technical Dovecpment
Zone., JiangSu. Ohin
tol9886-512-57900158
far-2se-sia-57900958

No. 1098, Pengxi North Road. Kunshan
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